
Ohio EPA Permit No.: 3PB00020*MD 
Application No: OH0025801 

Action Date: June 21, 2024  
Effective Date: August 1, 2024
Expiration Date: July 31, 2029

Ohio Environmental Protection Agency 
Authorization to Discharge Under the 

National Pollutant Discharge Elimination System 

In compliance with the provisions of the Federal Water Pollution Control Act, as amended (33 U.S.C. 
1251 et. seq., hereinafter referred to as the "Act"), and the Ohio Water Pollution Control Act (Ohio 
Revised Code Section 6111), 

Village of Hiram 

is authorized by the Ohio Environmental Protection Agency, hereinafter referred to as "Ohio EPA," to 
discharge from the Village of Hiram Wastewater Treatment Plant, located at 11617 Garfield Road, 
[...]
Interested persons are invited to submit written comments upon the discharge permit. Comments should 
be submitted by email to epa.dswcomments@epa.ohio.gov (preferred method) or delivered in person or 
by mail no later than 30 days after the date of this Public Notice. Deliver or mail all comments to: 
 

Ohio Environmental Protection Agency 
Attention:  Division of Surface Water 

Permits Processing Unit 
P.O. Box 1049 

Columbus, Ohio 43216-1049 
 
The Ohio EPA permit number and Public Notice numbers should appear on each page of any submitted 
comments. All comments received no later than 30 days after the date of the Public Notice will be 
considered. 
 
Citizens may conduct file reviews regarding specific companies or sites. Appointments are necessary to 
conduct file reviews, because requests to review files have increased dramatically in recent years. The 
first 250 pages copied are free. For requests to copy more than 250 pages, there is a five-cent charge for 
each page copied. Payment is required by check or money order, made payable to Treasurer State of 
Ohio. 
 
INFORMATION REGARDING CERTAIN WATER QUALITY BASED EFFLUENT LIMITS 
 
This draft permit may contain proposed water-quality-based effluent limits (WQBELs) for parameters 
that are not priority pollutants. (See the following link for a list of the priority pollutants:  
http://epa.ohio.gov/portals/35/pretreatment/Pretreatment_Program_Priority_Pollutant_Detection_Limits.p
df ). In accordance with ORC 6111.03(J)(3), the Director established these WQBELs after considering, to 
the extent consistent with the Federal Water Pollution Control Act, evidence relating to the technical 
feasibility and economic reasonableness of removing the polluting properties from those wastes and to 
evidence relating to conditions calculated to result from that action and their relation to benefits to the 
people of the state and to accomplishment of the purposes of this chapter. This determination was made 
based on data and information available at the time the permit was drafted, which included the contents of 
the timely submitted NPDES permit renewal application, along with any and all pertinent information 
available to the Director.   
 
This public notice allows the permittee to provide to the Director for consideration during this public 
comment period additional site-specific pertinent and factual information with respect to the technical 
feasibility and economic reasonableness for achieving compliance with the proposed final effluent 
limitations for these parameters. The permittee shall email to epa.dswcomments@epa.ohio.gov (preferred 
method) or deliver or mail this information to:   
 

Ohio Environmental Protection Agency 
Attention:  Division of Surface Water 

Permits Processing Unit 
P.O. Box 1049 

Columbus, Ohio 43216-1049 
 



 
Minor Discharger Fact Sheet, Village of Hiram WWTP, 2024 

Page 4 of 21 
 
 
 

Should the applicant need additional time to review, obtain or develop site-specific pertinent and factual 
information with respect to the technical feasibility and economic reasonableness of achieving 
compliance with these limitations, a written request for any additional time shall be sent to the above 
address no later than 30 days after the Public Notice Date on Page 1. 
 
Should the applicant determine that compliance with the proposed WQBELs for parameters other than the 
priority pollutants is technically and/or economically unattainable, the permittee may submit an 
application for a variance to the applicable WQS used to develop the proposed effluent limitation in 
accordance with the terms and conditions set forth in OAC 3745-33-07(D). The permittee shall submit 
this application to the above address no later than 30 days after the Public Notice Date. 
 
Alternately, the applicant may propose the development of site-specific WQS pursuant to OAC 3745-1-
39. The permittee shall submit written notification regarding their intent to develop site specific WQS for 
parameters that are not priority pollutants to the above address no later than 30 days after the Public 
Notice Date.   



 
Minor Discharger Fact Sheet, Village of Hiram WWTP, 2024 

Page 4 of 16 
 
 
 

DESCRIPTION OF DISCHARGE 
 
The original Village of Hiram Wastewater Treatment Plant (“Hiram WWTP”) was constructed in 1900; 
the current 0.200 million gallons per day (MGD) advanced biological treatment plant was last upgraded in 
1994. The treatment plant serves a population of approximately 1,220 residents in the Village and 
surrounding areas of Hiram Township. The collection system is comprised of separate sanitary sewers 
and includes three (3) pump stations. Potable water supply for the Village is provided by three wells 
located in its ground water well field. 
 
A description and/or sketch of the location of the discharge is appended as Additional Monitoring 
Requirements 
 
Additional monitoring requirements proposed at the final effluent, influent and upstream/downstream 
stations are included for all facilities in Ohio and vary according to the type and size of the discharge.  In 
addition to permit compliance, this data is used to assist in the evaluation of effluent quality and treatment 
plant performance and for designing plant improvements and conducting future stream studies.   
 
Influent Monitoring 
 
Continued monitoring of the plant influent parameters, including copper, are recommended. Frequencies 
are recommended to match the requirements for Outfall 3PB00020001. 
 
Upstream (3PB00020801) and Downstream (3PB00020901) Monitoring 
 
Monitoring in the receiving stream is recommended for the following parameters: DO, pH, temperature, 
ammonia-N, nitrate-nitrite (as N), total phosphorus, E. coli, and hardness (downstream only). Based on 
concurrence from Hiram WWTP, the monitoring frequency for hardness has been increased from 1/quarter 
to 1/month in order to establish a better dataset for future stream modeling.  
 
Additional monitoring has been included for TKN. Copper monitoring is recommended to be removed. 
Based on revisions to Ohio EPA monitoring guidance, the monitoring frequencies for E. coli at the upstream 
and downstream stations have been changed from 1/quarter (May-October) to 1/ 2 weeks (June - August). 
 
Emergency Bypass/Overflow (3PB00020602) Monitoring 
 
Monitoring is recommended for the following parameters: volume and duration. 
 
OTHER REQUIREMENTS 
 
Sanitary Sewer Overflow Reporting   
 
Provisions for reporting SSOs are again proposed in this permit. These provisions include: the reporting 
of the system-wide number of SSO occurrences on discharge monitoring reports (DMRs); telephone 
notification of Ohio EPA and the local health department, and 5-day follow up written reports for certain 
high risk SSOs; and preparation of an annual report that is submitted to Ohio EPA and made available to 
the public. Many of these provisions were already required under the “Noncompliance Notification”, 
“Records Retention”, and “Facility Operation and Quality Control” general conditions in Part III of Ohio 
NPDES permits. 



 
Minor Discharger Fact Sheet, Village of Hiram WWTP, 2024 

Page 4 of 16 
 
 
 

 
Operator Certification and Operator of Record 

Operator certification requirements have been included in Part II of the permit in accordance with OAC 
3745-7. These rules require the facility to have a Class I wastewater treatment plant operator in charge of 
the sewage treatment plant operations discharging through Outfall 3PB00020001. These rules also require 
the permittee to designate one or more operator of record to oversee the technical operation of the 
“treatment works” and “sewerage system”. 
 
Outfall Signage 
 
Part II of the permit includes requirements for the permittee to place and maintain a sign at each outfall to 
the receiving stream providing information about the discharge.  Signage at outfalls is required pursuant 
to OAC 3745-33-08(A). 
 
Part III 
 
Part III of the permit details standard conditions that include monitoring, reporting requirements, 
compliance responsibilities, and general requirements. 



 
Minor Discharger Fact Sheet, Village of Hiram WWTP, 2024 

Page 7 of 21 
 
 
 

Figure 1. As shown in   



 
Minor Discharger Fact Sheet, Village of Hiram WWTP, 2024 

Page 8 of 21 
 
 
 

, the Hiram WWTP wet-stream processes and/or treatment units consist of preliminary treatment 
(screening and comminutor), influent pump station, extended aeration activated sludge process, secondary 
clarification, and ultraviolet (UV) disinfection. Effluent flow is monitored using a V-notched weir and 
ultrasonic sensor. Outfall 3PB00020001 discharges to the Hiram Tributary to Silver Creek at 
approximately river mile (RM) 1.6. 
 
As shown in Figure 2, wet-weather storage is provided in a 300,000 gallon, 3-cell flow equalization (EQ) 
basin. Once diverted from the headworks to the EQ basin, wastewater is re-introduced into the treatment 
process as the influent flow rate decreases. Any wet-weather overflow from the EQ basin (Internal Bypass 
Station 3PB00020602) combines with the treated effluent prior to the sampler at Outfall 3PB00020001. 
 
Sludge management consists of aerobic digestion and sludge holding. The liquid sludge is presently 
hauled to another NPDES permit holder (Station 3PB00020588) for additional treatment and final 
disposal.   
 
RECEIVING WATER USE CLASSIFICATION 
 
The Hiram WWTP discharges to the following 12-digit Watershed Assessment Unit (WAU):  
050301030401: Headwaters Eagle Creek. The Hiram Tributary to Silver Creek is described by Ohio EPA 
River Code: 18-046-001; Silver Creek is described by Ohio EPA River Code: 18-046-000, County: 
Portage, Ecoregion: Erie/Ontario Lake Hills & Plains.  
 
Hiram Tributary is currently designated in Ohio’s WQS (OAC 3745-1-25) for the following uses: 
Warmwater Habitat (WWH), Agricultural Water Supply (AWS), Industrial Water Supply (IWS), and 
Secondary Contact Recreation (SCR). Silver Creek is currently designated for the following uses: 
Coldwater Habitat (CWH), Agricultural Water Supply (AWS), Industrial Water Supply (IWS), and 
Primary Contact Recreation (PCR). In addition to the requirements in 40 CFR Part 133, the following 
water quality standards and effluent standards and limitations were applied to the discharge: Ohio Water 
Quality Standards (WQS), Waste Load Allocation (WLA), Plant Design, Ohio EPA Agency Policy 
and/or Guidance, Total Maximum Load (TMDL) Report. 
 
Pursuant to Section 303(d) of the Clean Water Act (CWA), each state is required to develop and submit a 
list to US EPA of its impaired and threatened waters (e.g. stream/river segments, lakes). For each water 
on the list, the state identifies the pollutant(s) causing the impairment, when known.  Ohio EPA’s 
biennial “Integrated Water Quality Monitoring and Assessment Report” (Integrated Report) summarizes 
the general condition of Ohio's waters and identifies waters that are not meeting water quality goals.  The 
report satisfies the CWA requirements for both Section 305(b) for biennial reports on the condition of the 
State's waters and Section 303(d) for a prioritized list of impaired waters. For each impaired water, Ohio 
EPA typically prepares a Total Maximum Daily Load (TMDL) analysis. 
 
The TMDL program focuses on identifying and restoring polluted rivers, streams, lakes and other surface 
water bodies. A TMDL is a written quantitative assessment of water quality problems in a water body and 
contributing sources of pollution. It specifies the amount a pollutant needs to be reduced to meet water 
quality standards (WQS), allocates pollutant load reductions, and provides the basis for taking actions 
needed to restore a water body. Ohio EPA typically focuses on watersheds in preparing TMDLs. 
 
Comprehensive chemical, physical, and biological monitoring was conducted in the Eagle Creek basin in 
2006 to identify pollutants impairing beneficial uses and to support the development of TMDLs for those 



 
Minor Discharger Fact Sheet, Village of Hiram WWTP, 2024 

Page 9 of 21 
 
 
 

pollutants. The results of the study indicate that Eagle Creek immediately upstream and downstream of 
the Hiram WWTP was in “Full” attainment of the Warmwater Habitat Aquatic Life Use criteria. 
 
The “Total Maximum Daily Loads for the Upper Mahoning River Watershed” Report was finalized by 
Ohio EPA on August 17, 2011. TMDLs were prepared for total phosphorus, habitat, siltation, and E. coli 
bacteria. Total phosphorus TMDLs were developed to address nutrient impaired sites located in the 
headwaters of the Mahoning River, Eagle Creek, and the portion of Deer Creek that drains to the Walborn 
and Deer Creek reservoir system. With respect to Hiram WWTP, the TMDL report includes the following 
recommendation: 
 

“The recommended point source control in this 12-digit subwatershed is that one discharger gets a 1 
mg/l - total phosphorus limit: Hiram WWTP.  
 
Otherwise the majority of water quality improvement should be derived from abatement of  
nonpoint sources. Streams in this 12-digit HUC are well buffered. Likely the most significant  
source of nutrients is from crop production. The flat soils and relatively high proportion of hydric  
or poorly drained soils suggest that wetland restoration or controlled drainage are well suited in  
this area. Nutrient management, as a general rule is an important practice to reduce nutrient  
loading to surface waters from cropland and highly managed turf areas.” 

 
The complete TMDL report and associated supplemental information are available via the following Ohio 
EPA link: https://epa.ohio.gov/divisions-and-offices/surface-water/reports-data/mahoning-river-
watershed. 
 
DEVELOPMENT OF WATER-QUALITY-BASED EFFLUENT LIMITS 
 
Determining appropriate effluent concentrations is a multiple step process in which parameters are 
identified as likely to be discharged by a facility, evaluated with respect to Ohio water quality criteria, and 
examined to determine the likelihood that the existing effluent could violate the calculated limits.  In 
addition, antidegradation and whole effluent toxicity issues must be addressed.  
 
Effluent data were used to determine what parameters should undergo WLA, e.g. ammonia-nitrogen, 
nitrate-nitrite (as nitrogen), total dissolved solids (aka total filterable residue), metals, etc. The parameters 
discharged are identified by the data available to Ohio EPA, DMR data submitted by the permittee, 
compliance sampling data collected by Ohio EPA, and any other data submitted by the permittee, such as 
priority pollutant scans required by the NPDES application or by pretreatment, or other special conditions 
in the NPDES permit. This data is evaluated statistically and projected effluent quality (PEQ) values are 
calculated for each pollutant. Average PEQ (PEQavg) values represent the 95th percentile of monthly 
average data, and maximum PEQ (PEQmax) values represent the 95th percentile of all data points.   
 
The primary methods for calculating PEQs are outlined in “Modeling Guidance 1 - Calculating PEQ: 
determining a discharger’s effluent quality” (Ohio EPA Division of Surface Water, 2006, Rev. 1). The 
method selected is dependent on case-specific facts, i.e., determined on a pollutant-specific basis using 
knowledge of the characteristics of the available data. For more information on PEQ calculations, see 
Modeling Guidance #1 at the following webpage:  
 
https://epa.ohio.gov/static/Portals/35/guidance/npdes_permit_guidance%201.pdf 
 



 
Minor Discharger Fact Sheet, Village of Hiram WWTP, 2024 

Page 10 of 21 
 
 
 

The PEQ values are used according to Ohio rules to compare to applicable WQS and allowable WLA 
values for each pollutant evaluated.  Initially, PEQ values are compared to the applicable average and 
maximum WQS.  If both PEQ values are less than 25 percent of the applicable WQS, the pollutant does 
not have the reasonable potential to cause or contribute to exceedances of WQS, and no WLA is done for 